’g%}ﬁg@ﬁ Texas

AGENDA

CITY COMMISSION

MONDAY, OCTOBER 26, 2020
REGULAR MEETING

CITY HALL
HELEN KLEBERG GROVES COMMUNITY ROOM
400 WEST KING AVENUE
5:00 P.M.

Conference Line call: 1 (415) 655-0001 and
when prompted type access code: 126 210 9951 #
OR
Live Videostream: http://www.cityofkingsville.com/webex

. Preliminary Proceedings.
OPEN MEETING

APPROVED BY;
INVOCATION / PLEDGE OF ALLEGIANCE - (Mayor Fugate) . W
MINUTES OF PREVIOUS MEETING(S - <
(S) Mark McLaughlin®”
Regular Meeting - October 13, 2020 City Manager

*AUDIENCE AND PRESENTER SOCIAL DISTANCING

AND PUBLIC TESTIMONY AND PUBLIC HEARING INPUT

AT PUBLIC MEETINGS OF THE CITY COMMISSION. To

reduce the chance of COVID-19 transmission, public meetings will be held in a
[...]
The historical high average daily flow was 0.69 MGD in December 2014. For the year of 2016, the high
flow was 0.65 MGD which was experienced in June 2016. Both of these measurements are below the
75% criteria.

The City of Kingsville city limits covers an area of approximately 14 square miles, or 8,895 acres. The first
column in Table 2 lists the historic populations per 2010 US Census data and the 2015 estimate. Texas
Water Development Board (TWDB) projections are supplied in the third column. While TWDB estimates
tend to be conservative, the Kingsville projections only include a 1.00% annual growth rate in the first year,
and declining rate each year thereafter. To bracket the potential growth, this report also provides a low
annual growth rate of 0.45%, and a high annual growth rate including a steady 1.00% growth. Figure 4
shows the City growth projections graphically. Figure 4 also shows the historic census population data for
historic context.

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




1920 4,770

1930 6,815

1940 7,782

1950 16,898

1960 25,297

1970 28,995

1980 29,949

1990 25,276

2000 25,575

2010 26,213

2015 26,225 26,225 26,225 26,225
2020 27,500 29,080 30,000
2030 30,000 31,857 35,000
2040 31,200 34,505 38,500
2050 32,448 37,057 42,350
2060 33,745 39,450 46,585
2070 35,094 41,689 51,243

60,000
50,000
40,000 |
30,000

. . , ’ ‘\
20,000 | 25276 5575 N\ 26,225

4,770 26,213
16,000 | . o762 ,21

1900 1930 1960 1990 2020 2050 2080

~O— Historic Population —{3— Low Growth Projection —&— TWOB Growth Projection  —&— High Growth Projection

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




The total City population
serves as a baseline for this
analysis. The next step is
analysis of the population in
specific service areas for the
South WWTP.

Figure 5 shows the topography
in relation to the basin
boundaries. The figure shows
that the ridge line between the
Tranquitas Creek to the north
and the Santa Gertrudis Creek
to the south forms a natural
basin divide. The South
WWTP generally serves the
area south of this basin divide.

North Service Area is 65% of
overall service area (5,817
acres).

The South WWTP service
area consists of two sub
service basins:

. L
e  The main south sub- i egend
basin is 22% of overall ~ WWTP
‘Name

service area (1,977 ‘
B Norh wwTP (3.0 MGD)

acres).
o Golf Course sub-basin ( [ south wwrp (1.0 MaD)
is 3% of overali Elevation
service area (230 e
acres). B ow 0 f.

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




Per 2010 US Census data, the majority of
Kingsville's population density is located in
the larger North basin. Figure 6 shows the
block level population densities in both
basins. Census block data shows that the
south basins have a population of 4,957, or
approximately 19% of the city population.

i

Because the north service area is closer to
build-out, there is more potential for growth in
the south service area. The 2008 Kingsville
Master Plan projects 481 additional people in
the South service area. Table 3 lists the
developments anticipated in that plan.

Based on the undeveloped area in the basin,

there is room for additional growth.

North WWTP
(3.0 MGD)

Legend

WWTP
Name
B Nomh wwip @omoD)

‘LaS Paimas 24 56 [T sounwwrpremeo)f © . ‘
Carrisge park = I N el
Estates 0 ‘(sfm (‘;'g’)VTP
Santa Gertrudis 18 42
Arroyo Estates
Victorian Country 13 30 B e
Estates
Paulson Falls 115 265

' Total 208 481

Table 4 splits the total City population proportionately across the basins based on the census block data to
project the growth for the South WWTP service area.

2010 4,957 4,957 4,957 4,957
2015 4,965 4,965 4,965
2020 5,858 6,964 7,608
2030 7,633 8,936 11,158
2040 8,497 10,842 13,678
2050 9,408 12,705 16,488
2060 10,368 14,476 19,622
2070 11,379 16,155 23,116

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




Figure 7 shows the low, moderate, and high growth projections for the South Service Area graphically.

Kingsville South Service Area Projected Population

25,000

20,000

15,000

10,000

5,000

2010 2020 2030 2040 2050 2060 2070

—{3— Portion of Low Growth Projection ~&— Portion of TWDB Growth Projection

~—~&— Portion of High Growth Projection

In 2015 the average flow to the South WWTP was 0.56 MGD and the South service area population was
approximately 4,965. This calculation yields 112 gallons per day per capita. Non-residential flow may
account for the additional rate over the commonly used 100 gallons per capita. This report uses 110
gallons per capita to determine the projected future flows based on the South service area population
projections.

201 .

2014 0.27

2015 0.56

2016 0.51 0.51 0.51 051
2020 0.64 0.77 0.84
2030 0.84 0.98 1.23
2040 0.93 1.19 1.50
2050 1.03 1.40 1.81
2060 114 1.59 2.16
2070 1.25 178 2.54

Figure 8 shows the projections graphically. Also, the figure includes the thresholds of 0.75 MGD and 0.90
MGD representing the TCEQ requirements for expansion design and construction.

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




Kingsville South Service Area Projected Population

0.00
2010 2020 2030 2040 2050 2060 2070

e Historic Average Flow e L Growth Flow =~ TWDB Growth Flow —— High Growth Flow

Figure 9 zooms into the timeframe from 2010 to 2030. This figure shows that the soonest that the
projected flow will exceed the TCEQ criteria to begin design for expansion would be third quarter (Q3) of
2018, and requiring construction in Q2 of 2021. [f the low growth estimate occurs, then the design would
not have to begin until 2024. Based on the TWDB projections, design should start in 2019.

Kingsville South Service Area Projected Population

2010 2012 2014 2016 2018 2020 2022 2024 2026 2028 2030

—@— Historic Average Flow —i3~Low Growth Flow —@— TWDB Growth Flow —&— High Growth Flow

The current South service area population is approximately 4,960. Based on the 110 gallon per capita
rate, a South service area population of 6,820 will trigger design requirements. A service area population
of 9,090 will trigger construction requirements. Significant non-residential developments requiring high
water use and sewer discharge will alter these projections.

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




Table 6 summarizes the average, standard deviation, minimum, average plus one standard deviation, and
maximum values over the historic four-year data period.

nfluent BOD (mg/L) 119.44 41.0 451 160.48 210.00
Influent TSS (mg/L) 87.95 34.3 6.2 122.34 176.00
Influent pH 7.46 0.19 7.06 7.66 7.87
Influent Temp. 23.32 2.17 19.1 25.49 27.10
Contact MLSS , 5394.08 1853.29 880 724738 12690.00
Contact Settleable (%) 0.62 0.28 0.04 0.91 1.00
Reaeration MLSS 5336.86 2023.43 870 7360.30  13930.00
Reaeration Settleable (%) 0.66 0.28 0.04 0.94 1.00
Digester MLSS 6893.83 2086.42 630  8980.25 14570.00
Digester Settleable (%) 0.78 0.22 0.1 1.01 1.00
Peak Flow (MGD) 0.80 0.27 0.01 1.08 1.80
Effluent BOD (mg/l) 2.25 1.53 0.33 3.79 21.00
Effluent TSS (mg/l) 512 3.54 0.4 8.67 45.50
Effluent NH3 (mg/l) 1.16 3.27 0.007 4.44 27.07
Peak Flow (MGD) 4.07 78.29 1 82.37 598.00
Fecal Coliform (#100/ML) 40.58 58.83 0 99.41 489.00
Effluent Dissolved Oxygen

(mgfl) 6.56 0.74 0.88 7.31 8.61
Effluent pH ) 7.72 0.30 6.81 8.02 8.80

These values were used to calibrate the BioWin model.

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




This section summarizes the existing treatment units and operational scheme at the South Wastewater
Treatment Plant (WWTP).

The City of Kingsville, Texas operates the South WWTP under Texas Commission on Environmental
Quality discharge permit number WQ0010696004. The permit was last issued in December 2015, and
expires July 2020. The plant is located on an approximately 5-acre parcel north of Farm-to-Market Road
1717 in Kleberg County. The parcel is approximately 320-feet by 690-feet.

The plant was designed and constructed in the following projects:

Original Plant:  Smith and Russo in 1977
Modifications: Smith and Russo and FNI in 1994
Expansion: LNV in 2012

FM 171 Lift Station: LNV in 2005

o 0 0 O

The plant operates in activated sludge mode, provides secondary treatment through conventional
activated sludge process, and discharges treated effluent via a pipe eventually reaching San Fernando
Creek. Figure 10 shows the process flow diagram for the WWTP.

RAS F WAS
3 Pump
Station

_________________________

Galf
Courss
Lift Station

Headworks and
Primary Troatment

Y

EMATT influent
Lift Sereening

Diginfaction
?{-—- e

Efluent
l to Creek

irrigation

Influent e &

Raw
Sewage

Orying Beds /
Centfifuge

t
¥

Landfil}

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




Two basins in the Kingsville sewer collection
system drain to the South WWTP.

A smaller basin (approximately 230 acres) drains
from the north, with a lift station near the golf
course on FM 3320. The sewer trunk line from
the golf basin is 12- inches in diameter. Figure 11
shows the South WWTP main basin in dark
green.

The larger southern basin (approximately 1,977
acres) drains from the west of the WWTP via a
10-inch diameter pipe. Figure 11 shows the South
WWTP golf basin in light green. The FM 1717 Lift
Station is located upstream of the WWTP in this
basin.

Legend

Sewer Service areas
NWWTP
S WWTP GOLF
S WWTP MAIN

e B

orth WWTP
. BOMGD)

South WWTP
(1.0 MGD}

The lift station adjacent to 1221 Farm-to-Market Road 1717 provides flow from the collection system to the
WWTP. The lift station consists of three 20 horsepower (HP) submersible pumps (Flygt NP-3153.181 with
455 impellers and 4-inch discharge), a backup generator, and a small building housing a Peeco control

panel and SCADA panel. The design point for both pumps is 616 gallons per minute (gpm) at 78.5 feet of

head.

The force main for the FM 1717 lift station runs from the station along FM 1717 directly to the South
WWTP. Figure 12 shows photographs of the lift station.

The wet well for the FM 1717 has the following dimensions, according to record drawings (LNV 2005):

Interior Width: 10-feet O-inches
Interior Length: 14-feet O0-inches
Interior Depth: 15-feet 4-inches
Influent Pipe Diameter: 18-inches
Influent Flow Line: 38.0-feet

Kingsville, Texas South Wastewater Treatment Plant Capacity Study

June 2017




The WWTP Headworks consists of grit removal system, a Parshall flume for flow measurement, bar
screening and splitter boxes.

Model:

Manufacturer:

Condition: : ’
D10LB-S844-SDM
Serial: 3

Krebs Engineers
(Tuscon, AZ)
disconnected

not readable

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




Manufacturer:

Model:
Material:
Model:

~ Order:

Bar Spacing:

Channel! Height:

Install Date:

Product:

Channel Dimension: |

Angle: .

Kusters Water Control
(Spartanburg, 5C)
Multi-Rake Bar Screen
 ProTechtor
WT MRS 572x75/6
31655 i
500.50/26
WT58236-03
. 6 mm
36 inch
36 inch
75 - degree
2012

The WWTP aeration system consists of two coarse bubble aeration basins and a post aeration basin.

Drive:

Type:

S0
Aeration Basin 01:

Depth:
. Volume:
Volume:
Aeration Basin 02:

. Depth:
Volume:
. Volume:
Post Aeration Basin:

Depth:
' Volume:
" Volume:

- Manufacturer

, SUfface Area:

Surface Area:

Surface Area:

© SEW-Eurodrive

' RF97AD4ZRTSFA47DRS7154/C/D
H
880135089.14.14.001

1560 squarefeet‘
R ;,
23,400 cubic feet
175,044 gallons

774 squayre feet
15  feet
11,610 cubic feet
86,849 ; 'gallons

602 : square feet
15  feet
9,030 cubic feet
67,549 gallons

Kingsville, Texas South Wastewater Treatment Plant Capacity Study

June 2017




Air Lift Basin:

Surface Area:
Depth:
Volume:
Volume:

75 - square feet
14 feet
1,050 cubic feet
7,855 galions

Blower:

Manufacturer: : Turblex
Capacity: scfm to 2900 scfm

The WWTP clarification system consists of two clarifiers and a polymer feed system.

Clarifier 1:
Diameter: 70  feet
. Surface 3848 - square feet
Area: .
Depth: 14 feet
- Volume: 53,878 cubic feet
. Volume: 403,038 ' gallons
Clarifier 2:
influent Line 20 inch
Diameter: o
Effluent Line 10 inch
Diameter:
Sludge Line 6  inch
Diameter. ;
Scum Line Diameter: 4 inch
Basin:
Manufacturer: - Walker Process Co
(Aurora, IL)
Type: ' RSP-FRST

Kingsville, Texas South Wastewater Treatment Plant Capacity Study

June 2017




Serial Number: Q20770A
Installed: Sep-12 ¢
Diameter: 70 feet
Side Depth (wall):  15.0833333 feet
3
Side Water Depth 14.96875  feet
~ (per spec):
Side Water Depth 15.1 . feet
(shallow):
Side Water Depth 17.7 feet
{deep):
Side Water Depth 16.4 . feet
{average):
Surface Area: 3848 square
feet
Volume: cubic
63,211 feet
Volume: gallokns
472,850
Gear Motor:
Manufacturer: SEW Eurodrive
OutpUt Speed: o 32 rpm
Motor HP: 0.75 ' hp
Collector Arm:
o Rotation Speed:k‘w ‘0.0479 rpm'k a
Arm Tip'\/'elocity: 10.388 fom
- Gear‘Torq‘u'e: o VZOOOOk‘ ft-lb
Polymer Feed System:
'  Manufacturer:  ProMix-S

The WWTP disinfection system consists of an ultraviolet contact basin.

Kingsville, Texas South Wastewater Treatment Plant Capacity Study

June 2017




UV Disinfection System:
Manufacturer:
Model:

Lamps:
Lengthﬁ

Count:
Sleeves:

Radiant
Always Pure
22A0501

High Output
11D6490
58-inches

80
Silicon Dioxide
Quartz

UV Disinfection Control:
Manufacturer:

Model:
Intensity
Monitor:
Part:

Infilco
Degremont
Aquaray 40
Snap-on
Photocell
59787-G01

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




The Effluent Meter system includes one ultrasonic flow monitor.

Siemens Milltronics OCM il Open Channel
Flow Monitor

Honeywell Chart Recorder

The WWTP Sludge System includes three Return Activated Sludge (RAS) / Waste Activated Sludge
(WAS) pumps and a scum pump.

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




Pump

Pump

Pump

Pump

Pump Purpose:

Motor Manufacturer:
" Motor Spec:

Motor HP:

Motor RPM:

Pump Manufacturer:
Pump Model:

k Pump Pkg:
Pump Serial Number:
Pump Trim:

VED:

Missing

Pump Purpose:

Motor Manufacturer:
Motor Spec:

Motor HP:

Motor RPM:

Pump Manufacturer:

Pump Model:
Pump Pkg:

k Pump Serial Number:
Pump Trim:

VFD:

Pump Purposé:

i Motor Manufacturer:

Motor Spec:

Motor HP:

~ Motor RPM:

Pumpy Manufacturer:
Pump Model:

Pump Pkg:

Pump Serial Number:

Pump Trim: -

VED:

Sludge (RAS and WAS) from
Clarifier 2
Baldor {Ft. Smith, AR)

09P011Y583G1
20
1765
Pioneer Pump k
P4097L72-HO-20-4
SPBBP4-024
PP100-3
9.75

Mitsubishi F700

Sludgé (RAS and WAS) from

Clarifier 2. ,
Baldor (Ft. Smith, AR)
09P011Y583G1

20
1765

Pioneer Pump
P4097L72-HO-20-4
SPBBP4-024

PP19903

Mitsubishi F700

Scum from Clarifier 2

Baldor (Ft. Smith, AR}
37H2445518G3

10
1770

Pioneer Pump
P3087L72-H0-10-4
SPBBP3-021

‘PP19910k
8.75

none

9.75

Kingsville, Texas South Wastewater Treatment Plant Capacity Study

June 2017




The WWTP digester system consists of one Aerobic Digester.

Digester Basin:

Surface Area: 1400 . square feet
Depth: 15 feet
Volume: 21,000  cubic feet
Volume: 157,09 gallons

1

The WWTP has five active sludge beds. The two sludge filter beds are approximately 32-feet by 16-feet
each.

Bed 1:
- Width: : 15  feet
Length: 30 feet
Surface Area: k 450 'squarek
. ; . feet
; Depth:‘ 2.17 feet
NRa‘mp Léngth 10 . feet
Drain: 1/16" by 8" wide 304
- SSplate
‘ Drain Line Diameter: - 8 inch
Bed 2:
C Width: 15 feet
"kLéantkh: ' 30 feet
ﬁ Surface Area: f 450 square
‘ feet
Dépth: k k 2.17  feet
' Ram'p Length k 10 . feet
Drain: ~ 1/16" by 8" wide 304
‘ _ SSplate
' Drain Line Diameter: 8 'inch

Appendix D includes the Electrical Evaluation performed for the WWTP. The backup power system
includes one generator sized to operate the entire plant.

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




Manufacturer:
Model:
Serial:

Spec:

Mfg Date:
Ry
RPM:

Fuel:

phase:

KW:

KVA:

Power Factor:

Vyolytage: :
- 413

“ 'Ak'mps:

" Kohler (Kohler, Wi)

275REQZIE
2307588
GM66100-GAB
8/2010
[...]
Total air Remaining 1,664.85

The scenario shows that the blowers provide adequate air for the design scenario.

This scenario adds a high temperature operation at 28 degrees Celsius at historical average flows. This
temperature is reflective of the highest temperature recorded during the four-year historical data records.
Scenario Design and Summer Design in the table above are treating to TCEQ requirements but are edging
close to TSS discharge limit of 15 mg/L. The operator can manage the TSS discharged out of the plant by
increasing the Waste Activated sludge, effectively lowing the MLSS in the Aeriation basins. Its key that the
operator monitors the MLSS values in the aeration basins during design flow and increased discharge of
WAS, to avoid washout.

Elements Air flow rate (ft3/min )
Aeration Basin 1 351.78
Aeration Basin 2 99.95
Post Aeration Basin 14.86
Digester Basin 15.9
Air-Lift (10% of min) 0.84
Blower Output{low) 1,160.00
Total air Used 483.33
Total air Remaining 676.67

The scenario shows that the blowers provide adequate air for the summer calibration scenario.

This scenario adds a high temperature operation at 28 degrees Celsius at the 1.0 MGD design flow. This
temperature is reflective of the highest temperature recorded during the four-year historical data records.

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




Elements Air flow rate (scfm)

Aeration Basin 1 750.69
Aeration Basin 2 229.97
Post Aeration Basin 40.37
Digester Basin 210.61
Air-Lift (10% of max) 0.09
Blower Output{High) 2,900.00
Total air Used 1,271.73
Total air Remaining 1,628.27

The scenario shows that the blowers provide adequate air for the summer design scenario.

This scenario run shows that the blower can be left on the low setting during average conditions during all
seasonal temperature variations (i.e. all year long). The only time where the blower must be ramped up is
when then influent flow approaches 1.0 MGD (design flow) to deliver the air flow rates needed to treat the

increased waste water flow.

Elements Air flow rate (ft3/min )
Aeration Basin 1 323.59
Aeration Basin 2 85.92
Post Aeration Basin 11.55
Digester Basin 44.07
Air-Lift (10% of min) 0.01
Blower Output{low) 1,160.00
Total air Used 465.14
Total air Remaining 694.86

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




The BioWin model shows the capacity of both aeration basins, both clarifier units and the aerobic digester.
The model shows that the existing treatment units are generally sized appropriately to treat the expected

influent flow and strength to the permit limits.

AERATION BASIN CAPACITY
The capacity of each aeration basin was checked by using a conservative maximum organic loading rate

of 35 pounds of BODS5 per day per 1000 cubic feet. Table 8 summarizes each basins capacity.

Aeration Basin 1 0.97
Aeration Basin 2 0.44
| Total Capacity 1.41

The two aeration basins operate in series. The post aeration basin is not calculated in this analysis
because it does not contribute to the biological treatment. The aeration basins have 0.41 MGD additional
capacity above the 1.0 MGD flow permitted in the current TCEQ discharge permit.

CLARIFIER CAPACITY
Capacity of the secondary clarifiers was calculated by using TCEQ two-hour peak flow requirements. The

table below determines the limiting capacity for the secondary clarifiers is the Surface Loading Rate.

Geometry Circular Circular

Diameter, ft 70 70
SWD, ft 15 15
Weir Length, Linear ft 219.91 219.91
Surface Area, sq. ft 3,848.4 3,848.4
Volume, cubic feet 57,726.7  57,726.7
Cap. Based on Maximum Overflow Rate (P2HF), MGD 4.62 462
Cap. Based on Hydraulic Retention Time (P2HF), MGD 5.76 5.76
Cap. Based on Weir Loading Rate, MGD 6.60 6.60
Cap. Based on Surface Loading Rate (P2HF), MGD 2.52 2.52
Limiting Capacity (MGD) 2.52 2.52
Number of Units 1 1
Total Capacity (MGD) 2.52 2.52

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




The two clarifiers operate in parallel. Clarifier capacities are based on the peak two hour flow (P2HF). The
total capacity is 5.04 MGD which exceeds the required capacity of 4.0 MGD. Because the clarifiers operate
in parallel, they have redundancy required for maintenance for either clarifier to be off line during low flow

seasons. The limiting factor for capacity in both clarifiers is the surface loading rate (gpd/square foot).

AEROBIC DIGESTER CAPACITY
The capacity of the aerobic digester was checked against the design requirements in TAC 217.

ant Avg. Daily Flow {Qave) ,
Plant Design Flow (Qpes) 800,000 gpd = 1.5 x QAvVG (per TCEQ Ch. 217)
% of Volatile Solids (%VS) 80%

% Volatile Solids Destroyed in Digestion
(%VSD) 30%

MLSS Concentration 9,000 mg/L

Minimum Solids Retention Time (SRT) 40 days
Mass of Influent Solids 801 ppd  =BODs * Qpes
608 ppd = Mass of Influent Solids * [1-
Mass of Digested Solids (%VS*%VSD)]
705 ppd = (Mass of Influent Solids + Mass of
Average Solids in Digester Digested Solids) / 2
Total Solids in Digester Based on SRT 28,183 1Ibs = Average Solids * SRT
50,189 ft = Total Solids / MLSS
Minimum Required Digester Volume Concentration

Additional Aeration Volume Required 29,178 ft3

The aerobic digester capacity analysis shows additional digester volume is required for the system to meet
the Solids Retention Time (SRT) and solids destruction. The digester is limited based on its Mixed Liquor
Suspended Solids (MLSS). if decanting were possible, the digester could function properly with its existing

volume.

The redundancy and condition analysis rates the following components on a scale from one to ten with ten
being the best condition:

e Collection System — 6/10 — lift station condition requires repairs.
e Headworks — 3/10 — lack of redundancy and process control
¢ Aeration Basins — 4/10 — operational limitations and redundancy issues

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




Clarification — 8/10 — good redundancy due to capacity

Disinfection — 3/10 — lack of redundancy and operational concerns

Effluent Metering — 1/10 — questions about flow measurement limitation

Sludge Handling — 5/10 — digester could improve with lower operational set points, limited due to
weather and surface area of filter beds

s Electrical Systems — 5/10 — see electrical appendix

Kimley-Horn modeled the plant using Visual Hydraulics version 4.2 by Innovative Hydraulics. Figure 13
shows the hydraulic grade line for the WWTP with 4 scenarios.

bt

The analysis shows the following hydraulic issues:

« Clarifier 2 effluent piping does not meet TAC §217.153(c)(2) requirements. internal piping cannot
pass peak flow with largest clarifier out of service.
o The undersized clarifier pipe is the 10-inch and need to be 24-inch.
o The pipe needs to be increased to meet TAC §217.153(c)(2) requirements.
o The clarifier cannot pass peak flow with largest clarifier out of service.
¢ Aeration basins do not meet TAC §217.153(b)(1). Freeboard is ess than 18-inches at peak flow
(17-inches).
s  Grit chamber is near overflow at peak flow. The grit chamber has only 0.5-inches of freeboard at
peak flow.
o Effluent piping has reverse slope. See page 10 of Smith and Russo 1994 Plans.
o The reverse flow is on the pipe from the furthest south manhole to the manhole after the
UV channel.
o The pipe flow out of the UV structure to the 8' Square Conc. Box has to overcome the
46.04 elevation to flow to the most southern manhole. As the flow overcomes the 46.04
elevation in the manhole, the wall pipe connection that the UV structure with elevation
45.50 elevation is also exceeded, causing the reverse flow.

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




Based on the capacity analysis, Kimley-Horn recommends the following corrective actions.

This section summarizes recommendations for operational process and equipment changes at the WWTP.

Operational
Changes
Grit

System
Grit
Overflow
Clarifier
Effluent
Piping

UV Safety

Blower
Pacing

Effluent
Piping
Isolation
Gates

FM 1717
Lift Station

SCADA

Effluent
Meter

RAS / WAS
flow
measure

Influent
Flow

Grit
Chamber
Freeboard

@ Increase solids loading rate to the digesters.
@ Repair grit washer / classifier system. Change grit system type from centrifugal.
@ Provide grit system emergency overflow.

@ Construct larger diameter pipe line to pass peak flow. The undersized clarifier pipe
is currently 10-inch and needs to be 24-inch to meet requirements.

@ Provide cover to UV system to prevent exposure to employees.

@ Change air lift pumps to sludge pumps and add oxygen sensors to the aeration
basins. Control blowers based on aeration set points for power savings.

@ Construct effluent line at adequate grade.
© Repair the isolation gates for the aeration and clarifier basins.
© Repair the slab and panel building at the FM 1717 lift station.

© Upgrade SCADA to provide logging for influent flows.

C Upgrade effluent flow meter to current model of ultrasonic controller or other new
technology.

G Install flow measurement for the RAS / WAS discharges.

O Install influent flow metering at both upstream lift stations (golf and FM 1717).

© Install influent meter at headworks.

G Extend Grit Chamber to allow adequate freeboard.

@ > L) iG] O

High Prionity Low Priority

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




Based on the capacity analysis, Kimley-Horn recommends the following corrective actions.

permit - page 38 - item 4 - new intensive water quality survey on segment

This report included a review of the existing plant against the current TCEQ requirements as described in
the TAC. The analysis identified the following six requirements that need to be addressed:

1. General Preliminary Treatment Requirement - per 217.120.H, “Screenings must be collected,
managed, and disposed of in accordance with §217.123 of this title (relating to Screenings and Debris
Handling) at a frequency that prevents creation of a nuisance.”

2. Fine Screens — per TAC §217.122.F “A design may include a single fine screen unit only if the design
includes an emergency overflow channel with a coarse screen to accept flow when the fine screen is
out of service. No BOD5 removal credit is allowed with a single fine screen design.”

3. Grit Removal Systems — per TAC § 217.124.D, “Each grit removal system must include: an emergency
overflow to accept flow when a grit removal unit is off-line; and a means of diverting flow to the
emergency overflow”

4. Aeration and Clarifier Basins — per TAC §217.153.C.3, “Each aeration basin and clarifier must have
gates or valves to allow it to be hydraulically isolated.” Several of the slide gates are in poor condition
and require repair or new gates.

5. Process Control — Per TAC §217.159.C, “A wastewater treatment facility with a design flow greater
than 0.4 million gallons per day must provide for totalized flow measurement of the return sludge and
waste sludge discharges for process control.”

6. Ultraviolet Light Disinfection Reactor — Per TAC §217.297.e, “The UV system must prevent an
individual's exposure to UV light from the UV system, including upstream and downstream portions of
a UV channel.”

The recommendations section describes corrective actions to address all six regulatory requirements.

This report includes a preliminary analysis of anticipated upcoming regulations. This is based on available
information disseminated by TCEQ and some watchdog groups, and is subject to changes in the
legislative process.

TCEQ is in the process of updating TAC chapter 217. Some of the anticipated changes include a new
design basis for organic loading projections. These organic loading calculation changes would provide a
new design requirement for peak month BOD & NH3 loading. While the Kingsville South WWTP would be
grandfathered from this regulation, once the WWTP makes any rehabilitation / improvements, Kingsville
would have to re-calculate basin size. If TCEQ adds a phosphorus limit, the City would need to add
chemical systems to achieve the required removal.

Per the recent American Water Works Association legislative update, the following upcoming regulations
for TCEQ relate to the WWTP:

e HB 3618 (Tracy King) — Removes synchronized wastewater discharge permit expirations for same
watershed

s SB 746 (Kolkhorst) / HB 2517 (Stephenson) & HB 2092 (Morrison) — Prohibition on land
application of great and grit trap waste

Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




Kingsville, Texas South Wastewater Treatment Plant Capacity Study
June 2017




AGENDA ITEM #6



City of Kingsville
Engineering Dept.

TO: Mayor and City Commissioners

CC: Mark McLaughlin, City Manager
FROM: Rutilio P. Mora Jr, P.E., City Engineer
DATE: October 26, 2020

SUBJECT:  Discuss and consider approving resolution identifying Wastewater Capital
Improvement Projects.

Summary:

A capital improvement plan (CIP), is a 5-year plan, it identifies capital projects and/or
equipment purchases, provides a planning schedule and identifies options for financing
the plan. It is a comprehensive and strategic plan and to address maintenance and
improvements necessary to meet federal and state laws.

A CIP provides many benefits including:
» Allows for evaluation of all potential projects within 5 years.
» The ability to stabilize debt and consolidate projects to reduce borrowing costs.

The CIP typically includes the following information:
« A listing of the capital projects or equipment to be purchased.
 The projects ranked in order of preference.

Prior to undertaking the development of the CIP, the government entity will want to
define the criteria for what kind of projects or equipment are to be included and
organize a process for developing the plan.

Approving the Wastewater CIP would provide direction on which wastewater projects
are necessary in the City’s sustainability and resiliency plan. The CIP would assist the
city in acquiring higher scores on the General Land Office CDBG-MIT application.




City of Kingsville
Engineering Dept.

A list of projects included in the CIP are as follows:

1. Replace 18” wastewater main between Corral and Santa Gertrudis to the North
3-MGD WWTP.

2. Replace 15” wastewater main along Lott Ave. between 7t and 10t Street.

City-wide Lift Station Mitigation.

4. Replace 8" wastewater collection line in alley between Johnston and Fordyce St.
from 17t to 18t Street.

5. Replace 12” wastewater main along 10t Street between Ragland and Santa
Gertrudis Ave.

6. City-wide Manhole Rehabilitation.

7. Proposed Lift Station Re-route south wastewater basin transfer to north
wastewater basin. Including 18" wastewater main rehabilitation.

w

Background:

A draft CIP was created in 2018 and presented to Commission on the various utility
projects that needed to be address. It also assisted in justifying the utility rate increases
the City had approved in the past.

Financial Impact:

These types of projects are completed by the Utility Fund. The City will be applying for
grant funds from the General Land Office — CDBG-MIT at a 1% match of $83,241.00.

Recommendation:
Staff recommends approving the resolution for the Wastewater Capital Improvements

Plan.

Attachment: 4 ;
5-year Utility Infrastructure CIP FY20-25 - Wastewater




RESOLUTION #2020-

A RESOLUTION OF THE CITY OF KINGSVILLE ADOPTING THE WASTEWATER
CAPITAL IMPROVEMENTS PLAN FOR THE CITY OF KINGSVILLE.

WHEREAS, the City of Kingsville has been preparing a capital improvement plan for various
departments and city utilities;

WHEREAS, the City realizes the necessity of having such a plan for capital projects and/or
capital equipment purchases as it is provides the City with a comprehensive and strategic
plan to address maintenance and improvements necessary to meet federal and state laws,
as well as provides an essential tool for planning and identifying financing options;

WHEREAS, a Wastewater Capital Improvement Plan helps the City improve the quality of